

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-22-07-28-01

Product: Quick-Step Parquet, 13,5mm, Lacquered/Oiled, Fumed/Not Fumed, Hevea Core

Producer: UNILIN BV, division flooring
Ooigemstraat 3
8710 Wielsbeke
Belgium

Order: Testing of selected properties according to EN 14342:2013 for CE-labelling

Test report: 2722172

Test results: *The above mentioned Quick-Step Parquet can be classified regarding to the tested properties according to EN 14342:2013 (CE-labelling) as follows:*

Property	Results	Declaration according to EN 14342:2013
Reaction to fire according to EN ISO 9239-1:2010 and EN ISO 11925-2:2020; Classification according to EN 13501-1:2018 - Critical heat flux - Smoke production	4,6 kW/m ² 39 %*min	C _{fi} -s1*
Formaldehyde emission according to EN 717-1:2004	0,03 ppm (408 h)	class E1
Content of PCP according to CEN/TR 14823:2004	< LOQ	PCP ≤ 5 x 10 ⁻⁶ⁿ

* Valid on wooden or mineral subfloor in end use application, using adhesives or not.
LOQ = Limit of Quantitation

Dresden, 28/07/2022

Head of laboratory



Engineer in charge